
F43344 (February 2020)

VULCAN
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC
WWW.VULCANEQUIPMENT.COM

For additional information on Vulcan or to locate an authorized parts  
and service provider in your area, visit our website at www.vulcanequipment.com

CATALOG OF
REPLACEMENT PARTS

3600 NORTH POINT BLVD.
BALTIMORE, MD 21222

MINIJET COMBI OVEN



MINIJET COMBI OVEN REPLACEMENT PARTS

F-43344 (February 2020) - 2 - © VULCAN-HART COMPANY 2020



Table of Contents

5 PANELS
7 CONTROL PANEL
9 DOOR

11 ELECTRICAL COMPONENTS
13 HEATING ELEMENT & CONVECTION MOTOR
15 WASH ARM & DETERGENT PUMP
17 VENT

MINIJET COMBI OVEN REPLACEMENT PARTS

- 3 - F-43344 (February 2020)



PANELS

MINIJET COMBI OVEN REPLACEMENT PARTS

F-43344 (February 2020) - 4 -



PANELS

ILLUS.
PL-61210

PART NO. NAME OF PART AMT.

1 00-977316 Top Panel...................................................................................................................................1
2 00-977223 Stainless Flared Base Nut M4 x 10 ISO 7380-2.........................................................................8
3 00-977190 Panel - Back...............................................................................................................................1
4 00-977311 M4 Stainless Steel Flat Washer.................................................................................................2
5 00-977309 Size 4 Stainless Steel AZ Tooth Lockwasher.............................................................................2
6 00-977306 TH 4x12 Stainless Steel Screw..................................................................................................2
7 00-977177 Guide - Rack..............................................................................................................................2

MINIJET COMBI OVEN REPLACEMENT PARTS

- 5 - F-43344 (February 2020)



CONTROL PANEL

MINIJET COMBI OVEN REPLACEMENT PARTS

F-43344 (February 2020) - 6 -



CONTROL PANEL

ILLUS.
PL-61211

PART NO. NAME OF PART AMT.

1 00-977193 Stainless Steel Nylstop M3 Lock Nut.........................................................................................1
2 00-977194 Screen Card Spring....................................................................................................................1
3 00-977025 Screen - Touch Pad/Display.......................................................................................................1
4 00-977196 Rubber Stop...............................................................................................................................2
5 00-977027 Encoder......................................................................................................................................1
6 00-977202 Connector and USB Socket Plinth.............................................................................................1
7 00-977203 Neutrik BASE for Temperature Probe........................................................................................1
8 00-977201 Gasket and Core Probe or USB Socket Plug.............................................................................2
9 00-977204 Control Panel..............................................................................................................................1

10 00-977206 Control Button............................................................................................................................1
11 00-977205 Coder Spring Ring......................................................................................................................1
12 00-977199 M4 Stainless Quick Lock Nut.....................................................................................................4
13 00-977198 Silicon Cellular Seal...................................................................................................................1
14 00-977200 Label...........................................................................................................................................1
15 00-977092 Temp. - Probe............................................................................................................................1
16 00-977197 Cable..........................................................................................................................................1

MINIJET COMBI OVEN REPLACEMENT PARTS

- 7 - F-43344 (February 2020)



DOOR

MINIJET COMBI OVEN REPLACEMENT PARTS

F-43344 (February 2020) - 8 -



DOOR

ILLUS.
PL-61212

PART NO. NAME OF PART AMT.

1 00-977178 Stainless Steel TH 4X10............................................................................................................1
2 00-977309 Size 4 Stainless Steel AZ Tooth Lockwasher.............................................................................2
3 00-977311 M4 Stainless Steel Flat Washer.................................................................................................2
4 00-977175 Upper Hinge Sub Assembly.......................................................................................................1
5 00-977174 Cover, Hinge Side......................................................................................................................1
6 00-977186 Cavity Seal.................................................................................................................................1
7 00-977183 Door Hinge Index.......................................................................................................................1
8 00-977184 SS Recessed Large Pan Head Screw Philips M6 x 12..............................................................1
9 00-977191 Door Catch Spacer.....................................................................................................................2

10 00-977035 Catch - Door...............................................................................................................................1
11 00-977192 SS Countersunk Screw PZ M6 x 30...........................................................................................2
12 00-977211 Door Top Cladding.....................................................................................................................1
13 00-977223 Stainless Flared Base Nut M4 x 10 ISO 7380-2.........................................................................5
14 00-977209 Magnet Support..........................................................................................................................1
15 00-977210 10 x 50 Diameter Magnet...........................................................................................................1
16 00-977213 Door Handle...............................................................................................................................1
17 00-977222 Interior Door Catch Plate............................................................................................................1
18 00-977179 Door Sub Assembly....................................................................................................................1
19 00-977207 Interior Glass Sub Assembly......................................................................................................1
20 00-977221 LED Strip Label..........................................................................................................................1
21 00-977033 Bumper - Door Stop...................................................................................................................2
22 00-977217 Galvanised Screw TH 4 x 16......................................................................................................2
23 00-977026 Light - Led Door..........................................................................................................................1
24 00-977216 5 mm Long Smooth Spacer........................................................................................................2
25 00-977199 M4 Stainless Quick Lock Nut.....................................................................................................2
26 00-977218 LED Strip Protective Film...........................................................................................................1
27 00-977214 A2 Stainless Screw TCHC M4 x 10 ISO 4762...........................................................................3
28 00-977212 Countersunk Screw TORX M4 x 10...........................................................................................8
29 00-977034 Latch - Door................................................................................................................................1
30 00-977219 Oven Door Cladding...................................................................................................................1
31 00-977220 Handed Door Cladding...............................................................................................................1
32 00-977300 TH M4 x 6 Stainless Steel Screw...............................................................................................1
33 00-977208 Spacer, Brass.............................................................................................................................2

MINIJET COMBI OVEN REPLACEMENT PARTS

- 9 - F-43344 (February 2020)



ELECTRICAL COMPONENTS

MINIJET COMBI OVEN REPLACEMENT PARTS

F-43344 (February 2020) - 10 -



ELECTRICAL COMPONENTS

ILLUS.
PL-61213

PART NO. NAME OF PART AMT.

1 00-977015 Thermostat - High Limit..............................................................................................................1
2 00-977231 CEM Filter..................................................................................................................................1
3 00-977230 5 Pole Connection Strip 450V 57A.............................................................................................1
4 00-977234 Plastic PG 21 Gland Nut............................................................................................................1
5 00-977233 Neoprene Gasket for PG 21 Plastic Gland.................................................................................1
6 00-977232 PG21 Plastic Gland....................................................................................................................1
7 00-977014 Fuse (10 Amp)............................................................................................................................1
8 00-977011 Fuse - Slow Blow (1 Amp)..........................................................................................................1
9 00-977012 Fuse (2 Amp)..............................................................................................................................1

10 00-977224 Grey Terminal Block M4/6..........................................................................................................1
11 00-977237 Neutral Terminal M4/6N.............................................................................................................4
12 00-977007 Contactor 230V, 25 Amp............................................................................................................2
13 00-977022 Transformer - Motor...................................................................................................................1
14 00-977028 Board - Relay.............................................................................................................................1
15 00-977011 Fuse - Slow Blow (1 Amp)..........................................................................................................1
16 00-977024 Fuse (3.15 Amp).........................................................................................................................1
17 00-977009 Fuse - Ultra Fast (0.2 Amp)........................................................................................................1
18 00-977306 TH 4x12 Stainless Steel Screw..................................................................................................2
19 00-977309 Size 4 Stainless Steel AZ Tooth Lockwasher.............................................................................2
20 00-977311 M4 Stainless Steel Flat Washer.................................................................................................2
21 00-977199 M4 Stainless Quick Lock Nut.....................................................................................................2
22 00-977021 Transformer - Lights...................................................................................................................1
23 00-977019 Fan - Axial..................................................................................................................................2
24 00-977228 Electric Plate..............................................................................................................................1
25 00-977227 Technical Fan Deflector.............................................................................................................1
26 00-977018 Capacitor - 12.5 Mfd...................................................................................................................1
27 00-977023 Transformer - Vent Motor (230/24 V.)........................................................................................1
28 00-977239 Thermostat Support....................................................................................................................1
29 00-977006 Reed Switch - Door....................................................................................................................1
30 00-977229 Box Connection..........................................................................................................................1

MINIJET COMBI OVEN REPLACEMENT PARTS

- 11 - F-43344 (February 2020)



HEATING  ELEMENT  &  CONVECTION MOTOR

MINIJET COMBI OVEN REPLACEMENT PARTS

F-43344 (February 2020) - 12 -



HEATING  ELEMENT  &  CONVECTION MOTOR

ILLUS.
PL-61214

PART NO. NAME OF PART AMT.

1 00-977225 Probe Blocking Spring................................................................................................................1
2 00-977016 Probe - Temperature..................................................................................................................1
3 00-977325 Washer.......................................................................................................................................1
4 00-977285 Brass Nut M8 HU as per DIN 934..............................................................................................8
5 00-977286 Size 8 Stainless Steel AZ Tooth Lockwasher.............................................................................4
6 00-977287 M8 Stainless Steel Flat Washer.................................................................................................4
7 00-977017 Motor - Convection Blower.........................................................................................................1
8 00-977003 Drive Shaft Gasket W/Ring........................................................................................................1
9 00-977005 Heating Element W/Gasket (Incls. Item 10)...............................................................................1

10 00-977032 Gasket - Heating Element..........................................................................................................1
11 00-977288 12 Blade Fan..............................................................................................................................1
12 00-977289 30 M/M Washer of Driving Shaft End.........................................................................................1
13 00-977290 Cover - Drain..............................................................................................................................1
14 00-977291 6 Diameter Stainless Steel Washer............................................................................................1
15 00-977292 TH 6 x 16 Stainless Steel Screw................................................................................................1
16 00-977189 Plate - Baffle...............................................................................................................................1
17 00-977294 M6 Stainless Steel Flat Washer.................................................................................................3
18 00-977295 Screw (SST)...............................................................................................................................3

MINIJET COMBI OVEN REPLACEMENT PARTS

- 13 - F-43344 (February 2020)



WASH  ARM  &  DETERGENT PUMP

MINIJET COMBI OVEN REPLACEMENT PARTS

F-43344 (February 2020) - 14 -



WASH  ARM  &  DETERGENT PUMP

ILLUS.
PL-61215

PART NO. NAME OF PART AMT.

1 00-977246 Armoured Hose.......................................................................................................................AR
2 00-977277 Double Female Platstic Clamp 15/17,2...................................................................................AR
3 00-977281 Straight Fitting + 0.25 L/Min Flow-Rate Regulator Subassembly (White)..................................1
4 00-977284 12/20 Diameter Stainless Steel Tightening Clamp..................................................................AR
5 00-977247 Y-Shaped Coupling (Equal Branches), Diameter 10..................................................................4
6 00-977276 Injector Tube Sub Assembly......................................................................................................1
7 00-977318 3 Way Solenoid Valve, 2 x 10 L/Min + 1 x 5 L/Min.....................................................................1
8 00-977031 Solenoid, Detergent....................................................................................................................1
9 00-977265 Straight Cold Water Arrival Filter M3/4.......................................................................................1

10 00-977267 10 Dia. Entry Pressure Regulator M3/4, 3 Bar...........................................................................1
11 00-977255 Copper Elbow Sub Assembly with O Ring D35 MF...................................................................1
12 00-977259 Drain Sub Assembly...................................................................................................................1
13 00-977263 15/21 Transparent Silicone Tube............................................................................................AR
14 00-977262 TH 5 x 16 Stainless Steel Screw................................................................................................1
15 00-977290 Cover - Drain..............................................................................................................................1
16 00-977256 Capacity Drainage Gasket.........................................................................................................1
17 00-977264 Channel Sub Assembly..............................................................................................................1
18 00-977223 Stainless Flared Base Nut M4 x 10 ISO 7380-2.........................................................................3
19 00-977254 TCL 3x8 Stainless Steel Round Head Screw.............................................................................1
20 00-977253 Spraying Washer........................................................................................................................1
21 00-977252 Rotating Cleaning Head.............................................................................................................1
22 00-977251 Rotating Head Support...............................................................................................................1
23 00-977250 250 Degrees Heat-Resistant Silicone O-Ring............................................................................1
24 00-977249 Wash Arm Support.....................................................................................................................1
25 00-977248 Cleaning Support Fixing Bracket................................................................................................1
26 00-977311 M4 Stainless Steel Flat Washer.................................................................................................2
27 00-977309 Size 4 Stainless Steel AZ Tooth Lockwasher.............................................................................2
28 00-977306 TH 4x12 Stainless Steel Screw..................................................................................................2
29 00-977031 Solenoid, Detergent....................................................................................................................1
30 00-977029 Flow Meter - Water.....................................................................................................................1
31 00-977283 Straight Plastic Cover Connector Nut 3/4 x 10...........................................................................1
32 00-977240 4 x 6 PVC Hose Per Meter.........................................................................................................1
33 00-977241 Polypropylen Reduced Coulping 4,8-4.......................................................................................1
34 00-977030 Pump - Detergent.......................................................................................................................1
35 00-977199 M4 Stainless Quick Lock Nut.....................................................................................................1
36 00-977243 Reinforced Hose 5x10.............................................................................................................AR
37 00-977245 Black Armoured Hose.............................................................................................................AR
38 00-977242 Double Diameter Plastic Clamp 9.2 - 10.5.................................................................................2
39 00-977257 32/50 Diameter Stainless Steel Tightening Clamp.....................................................................1
40 00-977258 Silicone Tube 25 x 32 Dia.......................................................................................................AR
41 00-977266 Filter...........................................................................................................................................1
42 00-977280 Straight Fitting 0.5 4 min. Flow Regulator Subassembly (Yellow)..............................................1
43 00-977269 1 Way Solenoid Valve................................................................................................................1
44 00-977270 Base Weight...............................................................................................................................1
45 00-977271 Cleaning Product........................................................................................................................1
46 00-977272 Plastic Gland..............................................................................................................................1
47 00-977273 Gasket, Flat................................................................................................................................1
48 00-977274 Nut - Gland.................................................................................................................................1
49 00-977275 Hose, PVC 4 x 6......................................................................................................................AR
50 00-977244 Connection and Seal..................................................................................................................1

MINIJET COMBI OVEN REPLACEMENT PARTS

- 15 - F-43344 (February 2020)



VENT

MINIJET COMBI OVEN REPLACEMENT PARTS

F-43344 (February 2020) - 16 -



VENT

ILLUS.
PL-61216

PART NO. NAME OF PART AMT.

1 00-977312 Vent Cover.................................................................................................................................1
2 00-977313 Vent Hanger...............................................................................................................................1
3 00-977306 TH 4x12 Stainless Steel Screw..................................................................................................1
4 00-977307 Vent Valve Cam.........................................................................................................................1
5 00-977305 Vent Flap....................................................................................................................................1
6 00-977306 TH 4x12 Stainless Steel Screw..................................................................................................2
7 00-977309 Size 4 Stainless Steel AZ Tooth Lockwasher.............................................................................2
8 00-977304 Stainless Steel HU 4 Nut............................................................................................................2
9 00-977297 Copper Elbow Sub assembly With O-Ring D35 MF (Incls. Item 10)..........................................1

10 00-977296 250 C. Red Silicone O-Ring.......................................................................................................1
11 00-977303 Vent Crank.................................................................................................................................1
12 00-977302 Connecting Rod Bearing............................................................................................................1
13 00-977301 Washer Diameter 11,5 x 1,3.......................................................................................................1
14 00-977299 Motor / Flue Link.........................................................................................................................1
15 00-977317 M4 Stainless Quick Lock Nut.....................................................................................................2
16 00-977020 Motor - Vent................................................................................................................................1
17 00-977300 TH M4 x 6 Stainless Steel Screw...............................................................................................2
18 00-977298 Split Head Stainless Steel Screw, Size 3 x 45...........................................................................2
19 00-977311 M4 Stainless Steel Flat Washer.................................................................................................1

MINIJET COMBI OVEN REPLACEMENT PARTS

- 17 - F-43344 (February 2020)



MINIJET COMBI OVEN REPLACEMENT PARTS

FORM 43344 FEBRUARY 2020 PRINTED IN U.S.A.


